
WELLHEAD TREATMENT STUDY
FINAL REPORT

WELLHEAD TREATMENT STUDY
FINAL REPORT

December 2013December 2013

202 E. Earll Drive, Suite 110
Phoenix, AZ 85012

(602) 629-0206



December 2013

WELLHEAD TREATMENT STUDY
FINAL REPORT

202 E. Earll Drive, Suite 110
Phoenix, AZ 85012

(602) 629-0206



CITY OF AVONDALE

WELLHEAD TREATMENT STUDY

FINAL REPORT

TABLE OF CONTENTS

EXECUTIVE SUMMARY

CHAPTER 1 INTRODUCTION

CHAPTER 2 DRINKING WATER REGULATORY REQUIREMENTS

CHAPTER 3 WATER QUALITY REVIEW OF IMPACTED WELLS

CHAPTER 4 TREATMENT OPTIONS FOR HEXAVALENT CHROMIUM

CHAPTER 5 TREATMENT OPTIONS FOR TOTAL DISSOLVED SOLIDS

CHAPTER 6 TREATMENT OPTIONS FOR COLDWATER BOOSTER STATION

CHAPTER 7 TREATMENT OPTIONS FOR DEL RIO BOOSTER STATION
[...]
Assumed Treated Water pH std. units 8

Caustic Dosage mg/L 21

Backwash Frequency – Once every month

Spent Media Disposal –
Collect in roll-off bin and dispose 

of to a solid waste landfill

City of Avondale

Wellhead Treatment Study Page 4-6



# 4450), disposal characteristics using TCLP or WET results are not available.  For more data on the

resin disposal characteristics, a pilot test with WBA resin should be conducted if a Cr-VI MCL is

promulgated.

4.3.1.2 Cost Estimate

For the WBA resin IX treatment system, the following assumptions were made in developing

construction and O&M costs:

1. EBCT of 3 minutes per vessel.

2. The well head pressure is sufficient and no additional booster pumps are needed.

3. 17 ppb influent Cr-VI levels and a run length of 100,000 BVs to breakthrough with pH

adjustment.

4. WBA resin cost of $400 per cubic feet.

5. Power cost of $0.10/kWh.

6. Labor charges of $30 to $50 per person per hour (including overhead) depending on

expertise.

7. Contingencies and allowances:

a. 20% for contingencies.

b. 40% for piping, instrumentation and controls, and electrical allowance.

c. 15% for design and construction management services. 

d. 8.5% for taxes, insurance, and bonding.

Based on the above design criteria, the estimated capital and annual O&M costs for a WBA IX

system with a flow rate of 1,000 gpm and an average well utilization rate of 20% were calculated

at $2.3 million and $235,000, respectively.  The 20-year present worth cost was calculated at $5.2

million.  A breakdown of the capital and annual O&M costs is presented in Table 4.3. 

4.3.2 IX using Strong Base Anion Resin

The design criteria for a strong base anion exchange resin wellhead treatment system was developed

for a system flow rate of 1.44 MGD.  An IX system utilizing two vessels in series is the

recommended treatment configuration for this typical system.  A summary of the treatment

configuration option in terms of design criteria, treatment, operations, and residuals handling is

presented in Table 4.4.

For a 1.44 MGD treatment facility, the design flow rate through the treatment units is 1,000 gpm,

with two vessels in series operation.  Adjusting the raw water pH is not necessary as the pH is at or

below 8.0.  The vessel diameter is 10.0 feet, based on the system flow and a HLR of 9.6 gpm/ft2. 

The resin media depth in the vessel is 2.6 feet, and the EBCT in each vessel is 3 minutes.  After the

resin breaks through, the resin in the vessel is regenerated using sodium chloride (brine). 

Regeneration is performed every 300 hours of operating time.  The resin is backwashed, regenerated

and rinsed.  The regeneration, backwash, and rinse volume is approximately 14,000 gallons (9 BVs). 

The well would be out of service for a few hours during regeneration.  Spent brine would be

collected in a tank and reused for another regeneration cycle before being disposed of as a hazardous

waste or treated to remove accumulated chromium in the waste brine stream. 

City of Avondale

Wellhead Treatment Study Page 4-7



Table 4.3 : WBA IX System Capital and Annual O&M Costs

Capital Cost

Estimated WBA IX Treatment System Cost $1,102,200

I&C, Electrical, and Yard Piping Allowance (40%) $440,900

Sub Total 1 $1,543,100

Contingency (20%) $308,620

Sub Total 2 $1,851,700

Taxes, Insurance, & Bonding (8.5%) $157,400

Sub Total 3 $2,009,100

Design and CM Fee (15%) $301,400

Capital Cost $2,310,500

Annual O&M Cost (at 20% Well Utilization Rate)

Annual Power Cost, $/yr $400

pH Adjustment Facilities Cost, $/yr $23,200

Annualized Resin Replacement Cost, $/yr $56,200

Annual Resin Disposal Cost, $/yr $50,000

Total Estimated Labor Cost, $/yr $83,200

Equipment Maintenance Cost, $/yr $22,000

Annual O&M Cost, $/yr $235,000

20-year Present Worth Cost $5,239,000



4.3.2.1 Residuals Handling 

The spent backwash, slow rinse effluent, and fast rinse effluent from an IX facility can be equalized

and sent to the sewer.  The spent brine is required to pass the TCLP test to be classified as a non-

hazardous waste.  The residuals from an IX system only contains dissolved constituents (no

suspended matter).  Therefore, to classify residuals as a non hazardous waste, the concentration of

the dissolved constituents needs to be below the RCRA requirements.  During this study, the

characterization of brine with dissolved constituents was estimated and is presented in Table 4.5. 

The table shows the anticipated concentrations of total chromium, nitrate, arsenic, and TDS in the

spent brine.  On the basis of arsenic and total chromium concentrations, the spent brine appears to

be hazardous and will be disposed of accordingly (particularly since treatment testing conducted

under this study indicated that chromium was difficult to remove in the spent brine).  This represents

a significant operational concern given the chromium issues that have been experienced at the

Garden Lake facility.

Table 4.4 : Design Criteria for Strong Base Anion Resin System

Parameter Units Value

Treated Flow gpm 1,000

Influent Cr-VI Level ppb 17

No. of Treatment Vessels – 2 in series

Hydraulic Loading Rate gpm/ft2 9.6

EBCT (each vessel) minutes 3

Vessel Diameter feet 10

Media Depth feet 2.6

Run Length BVs 6,000

Operating Pressure psi 20-30

Run Length hours 300

Backwash Flow BVs 1

Backwash Duration minutes 5

Regeneration Flow BVs 2.2

Regeneration Duration minutes 42

Slow Rinse Flow BVs 1

Slow Rinse Duration minutes 20

Fast Rinse Flow BVs 4

Fast Rinse Duration minutes 10

Spent Brine Disposal –
hazardous waste 

treatment or disposal

Table 4.5 : IX with SBA Resin - Spent Brine Characteristics

Parameters
Arsenic

mg/L

Nitrate

mg/L

Total Chromium

mg/L

TDS

mg/L

IX with SBA Resin - Spent Brine 

Characteristics
23 43,636 93 545,455

RCRA TCLP Limits 5 NA 5 NA

NA - Not Applicable

RCRA - Resource Conservation Recovery Act

City of Avondale

Wellhead Treatment Study Page 4-8



4.3.2.2 Cost Estimate

For the SBA resin IX treatment system, the following assumptions were made in developing

construction and O&M costs:

1. EBCT of 3 minutes per vessel.

2. The well head pressure is sufficient and no additional booster pumps are needed.

3. 17 ppb influent Cr-VI levels and a run length of 6,000 BVs to breakthrough without pH

adjustment.

4. Resin cost for SBA are $300 per cubic feet.

5. Power costs of $0.10/kWh.

6. Labor charges of $30 to $50 per person per hour depending on expertise.

7. Contingencies and allowances:

a. 20% for contingencies.

b. 40% for piping, I&C, & electrical allowance.

c. 15% for design and construction management services. 

d. 8.5% for taxes, insurance, and bonding.

8. Hazardous waste disposal costs of $2/gallon.

Based on the above design criteria, the estimated capital and annual O&M costs for a strong base

anion resin IX system with a flow rate of 1,000 gpm and an average well utilization rate of 20% are

$2.3 million and $292,900, respectively.  The 20-year present worth cost was calculated at $5.9

million.  A breakdown of the capital and annual O&M costs is presented in Tables 4.6.

4.3.3 Reduction Coagulation and Filtration System

The reduction coagulation and filtration (RCF) process involves a pressurized granular media

filtration process with pretreatment.  Pretreatment includes reducing Cr-VI to Cr-III  using ferrous

sulfate, and oxidizing the residual ferrous iron to form ferric floc.  The ferric floc can then be filtered

out using a filtration media.  Addition of ferrous sulfate to the raw water is followed by rapid mixing. 

An optimum ferrous sulfate to Cr-VI dose ratio of 50:1 is considered for the following example. 

Water from the reduction chamber is sent to an oxidation chamber to oxidize ferrous iron residual.

The coagulant water is passed through an anthracite filter.  Cr-III is precipitated along with iron

particles and is subsequently removed by granular media (sand/anthracite).  The media must be

backwashed periodically to remove particulates that have accumulated on the filtration media.  On-

site backwash water treatment includes a backwash settling basin and a thickener.  Solid, non-

hazardous residuals generated will be disposed off-site at a solid waste landfill.  Ferrous sulfate,

chlorine, and polymer storage and feed systems are required. 

Assuming a raw water pH of 8.1, it is recommended to adjust pH before the injection of chlorine and

ferrous sulfate.  Carbon dioxide would be used to adjust pH from 8.1 to 6.0.  After treatment, the

treated water pH would be readjusted from 6.0 to an assumed pH of 8.0 using caustic soda (NaOH). 

The design criteria for a full stream RCF treatment system using a granular media filtration vessel

was developed for a system flow rate of 1.44 MGD.  A summary of the treatment configuration

option in terms of design criteria, treatment, operations, and residuals handling is presented in Table

4.7.

City of Avondale

Wellhead Treatment Study Page 4-9



Table 4.6 : SBA IX System Capital and Annual O&M Costs

Capital Cost

Estimated SBA IX Treatment Cost $1,096,000

I&C, Electrical, and Yard Piping Allowance (40%) $438,400

Sub Total 1 $1,534,400

Contingency (20%) $306,900

Sub Total 2 $1,841,300

Taxes, Insurance, & Bonding (8.5%) $156,500

Sub Total 3 $1,997,800

Design and CM Fee (15%) $299,700

Total Estimated SBA IX Facility Cost $2,297,500

Annual O&M Cost (at 20% Well Utilization Rate)

Annual Power Cost, $/yr $2,600

Annualized Resin Replacement Cost, $/yr $12,100

Brine Disposal Cost, $/yr $154,200

Annual Salt Cost, $/yr $2,700

Salt Delivery Fee, $/yr $700

Total Estimated Labor Cost, $/yr $83,200

Equipment Maintenance Cost, $/yr $37,400

Annual O&M Cost, $/yr $292,900

20-year Present Worth Cost $5,947,000



4.3.3.1 Residuals Handling 

Spent filter backwash from the RCF system would be sent to a backwash holding tank followed by

a plate settler.  Decant water from the plate settler would be recycled to the front end of the treatment

plant.  The sludge from the bottom of the plate settler would be hauled to the City’s Water

Reclamation Facility (WRF) or to a non-hazardous liquid waste disposal facility.  Sewer discharge

of the sludge is not feasible since the chromium level in the sludge would exceed the local limit of

1.2 mg/L.  

4.3.3.2 Cost Estimate

For the RCF treatment alternative, the following assumptions were made in developing the

construction and O&M costs:

1. A ferrous sulfate (FeSO4) dosage of 5 mg/L, sufficient to treat up to 17 ppb influent Cr-VI.

2. Carbon dioxide dose of 335 mg/L for pH reduction to 6.0 and caustic soda dose of 21 mg/L

for pH readjustment to 8.0.

3. The well head pressure is sufficient and no additional booster pumps are needed.

4. “G” value of 1000 sec-1 for rapid mixing.

5. 30" deep anthracite filters with a loading rate of 4 gpm/ft2.

6. 1.5% thickened solids residuals.

7. Power costs of $0.10/kWh.

8. Labor charges of $30 to $50 per person per hour depending on expertise.

9. Contingencies and allowances:

a. 20% for contingencies.

Table 4.7 : Design Criteria for Reduction Coagulation and Filtration System

Parameter Units Value

Treated Flow gpm 1,000

Influent Cr-VI Level ppb 17

Assumed Influent Water pH std. units 8.1

No. of Filter Vessels – 1

Hydraulic Loading Rate gpm/ft2 4

Reduction Contact Time min 10

Oxidation Contact Time min 5

Filter Diameter feet 12

Filter media Depth feet 2.5

Operating Pressure psi 20-30

Operating pH std. units 6

Mixing Criteria sec-1 G = 1000

CO2 Acid Dosage mg/L 335

Ferrous Sulfate Dose mg/L 5

Chlorine Dosage mg/L 1

Polymer Dosage mg/L 3

Assumed Treated Water pH std. units 8

Caustic Dosage mg/L 21

Thickened Sludge (% solids) % 1.5

Thickened Sludge Disposal – WRF or Solid Waste Landfill

Filter Run Length hours 16-24

City of Avondale

Wellhead Treatment Study Page 4-10



b. 40% for piping, I&C, & electrical allowance.

c. 15% for design and construction management services. 

d. 8.5% for taxes, insurance, and bonding.

Based on the above design criteria, the estimated capital and annual O&M costs for a RCF system

with a flow rate of 1,000 gpm and an average well utilization rate of 20% are $3.1 million and

$177,200, respectively.  The 20-year present worth cost was calculated at $5.3 million.  A

breakdown of the capital and annual O&M costs is presented in Table 4.8.

4.3.4 Cost and Non Cost Comparison of Technologies

Three treatment alternatives for removing Cr-VI from groundwater (i.e., IX using weak base and

strong base anion resins, and RCF) have been presented.  Table 4.9 presents a summary of the

capital,  annual O&M, and the 20-year present worth values for the three treatment alternatives.  As

shown in the table, Alternatives 1 and 2 (IX with WBA and SBA resin) have approximately the same

capital cost and are lower than for Alternative 3 (RCF).  The 20-year present worth cost for

Alternative 1 (IX with WBA resin) is $5.2 million and is the lowest.  Further, the WBA resin process

is the most practical to implement and simplest from an operational perspective.

4.4 RECOMMENDED TECHNOLOGY

The recommended treatment alternative is IX with WBA resin.  The spent resin will likely be a non

hazardous waste and can be disposed in a solid waste landfill, similar to spent iron media generated

from an arsenic adsorption system.  Figure 4.1 show the typical process schematic for IX with WBA. 

The IX WBA treatment system would consist of two vessels operating in series.  When the effluent

Cr-VI level in the vessel reaches 8 ppb, the resin would be replaced.  The filter vessels would be

backwashed in series once every month.  After backwashing, the vessels would be rinsed

simultaneously using the well water.  After rinsing is completed, vessels would be brought back into

operation.

The capital and annual O&M costs for a typical 1,000 gpm IX WBA system were calculated at $2.3

million and $235,000, respectively.  The annual O&M cost was calculated at 20% well utilization

rate.  The capital and annual O&M costs correspond to $1.60/gpd water capacity and $2.24/1,000

gallon total water produced, respectively.

As the spent resin characteristics are not available for IX WBA technology, a pilot study is

recommended once the Cr-VI regulation is drafted by the USEPA to confirm performance and

compliance with the RCRA limits. 

Table 4.9 : Cost Comparison of Treatment Alternatives

Treatment Type

Alternative 1 

IX using WBA 

Resin

Alternative 2

IX using SBA 

Resin

Alternative 3

RCF System

Treatment Capacity, gpm 1,000 1,000 1,000

Capital Cost $2,310,500 $2,297,500 $3,054,400

Annual O&M Cost $235,000 $292,900 $177,200

20-year Present Worth Cost $5,239,000 $5,947,000 $5,262,000

City of Avondale

Wellhead Treatment Study Page 4-11



Table 4.8 : RCF System Capital and Annual O&M Costs

Capital Cost

Estimated RCF Treatment Cost $1,457,100

I&C, Electrical, and Yard Piping Allowance (40%) $582,800

Sub Total 1 $2,039,900

Contingency (20%) $408,000

Sub Total 2 $2,447,900

Taxes, Insurance, & Bonding (8.5%) $208,100

Sub Total 3 $2,656,000

Design and CM Fee (15%) $398,400

Capital Cost $3,054,400

Annual O&M Cost (at 20% Well Utilization Rate)

Annual Power Cost, $/yr $3,500

Chemicals Cost, $/yr $24,700

Residuals Disposal Cost, $/yr $5,500

Total Estimated Labor Cost, $/yr $114,400

Equipment Maintenance Cost, $/yr $29,100

Annual O&M Cost, $/yr $177,200

20-year Present Worth Cost $5,262,000





4.5 POTENTIAL COST OF CHROMIUM-VI TREATMENT

At the May 15, 2013 workshop with City Staff, it was estimated that depending on the future MCL

for Cr-VI, Wells 14, 15, 17, 24, and 26 may have a Cr-VI concern, refer to Table 4.1.  The capital

and annual O&M costs for a typical 1,000 gpm IX WBA system were calculated at $2.3 million and

$235,000, respectively.  Based on these cost estimates and knowledge of various sites, the following

conclusions were drawn (as summarized in Table 4.10):